

SOUTHWEST RESEARCH INSTITUTE®

6220 CULEBRA RD. 78238-5166 • P.O. DRAWER 28510 78228-0510 • SAN ANTONIO, TEXAS, USA • (210) 684-5111 • WWW.SWRI.ORG

CHEMISTRY AND CHEMICAL ENGINEERING DIVISION
FIRE TECHNOLOGY DEPARTMENT
WWW.FIRE.SWRI.ORG
FAX (210) 622-3377



**NFPA 701 - 2004
STANDARD METHODS OF FIRE TESTS FOR
FLAME PROPAGATION OF TEXTILES AND
FILMS (TEST METHOD 1)**

**MATERIAL ID: 30060608815
TRADE NAME: ALUMINET ENERGY SAVING SCREEN**

**FINAL REPORT
Consisting of 3 Pages
SwRI® Project No: 01.14434.04.017k**

**Test Date: October 27, 2009
Report Date: November 11, 2009**

Prepared for:

**Polysack Plastic Industries Ltd.
Research and Development Department
Agro Division
Nir Yitzhak, D.N.HANEDEV 85455
ISRAEL**

Prepared by:

Christina Gomez
Engineer
Fire Testing Services Section

AE

Approved by:

Barry L. Badders, M.E., P.E.
Manager
Fire Testing Services Section

This report is for the information of the client. It may be used in its entirety for the purpose of securing product acceptance from duly constituted approval authorities. This report shall not be reproduced except in full, without the written approval of SwRI. Neither this report nor the name of the Institute shall be used in publicity or advertising.



HOUSTON, TEXAS (713) 977-1377 • WASHINGTON, DC (301) 881-0226